PARTS MENU
DF200GKF

Dongfang Motor Inc

Manufacturer: Ningbo Dongfang Lingyun Vehicle Made Co.,Ltd

Please make reference to this menu when you plan to purchase the parts.
Any difference with the real vehicle, Please take the real parts as
standard.

Any modifications will not be informed ahead of time.



F = H# = XX & R XX AR BE| B2 | 27
Ref NO. Code name Chinese Deseription Oty| ¥ $
1 01010002 Kl Engine 1
2 01030012 AL Carburator 1




Fa” |
F 5 H = B XX &R = i HE| 2 | B2M
Ref NO. Code name Chinese Deseription QOty| ¥ $
| [6IQMK-A-T203 LAk R.Crankcase Assembly 1
9 161QMK-B2-1-101 JERTAAA S L.Crankcase Assembly 1
g 152MI5-6 WPk Breather Pipe Joint !
4 GBIT276 76204 Bearing 6204 !
5GBTS 17K 6203 Bearing 6203 !
6 OBT2I6 H17&6202 Bearing 6202 !
7 GBITI6674 HZHRMG X 12 Bolt M622 !
g IPE40QMB.I4-03 JAEG Washer 6 !
g 52153012 BN EF20 % 32 6 Oil-Seal 20x32x6 1
1o 2Tl A E 198 % 30 5 0il-Seal 19.8x30x%5 !
|]  s2T-1-107 P 12> 187 Gasket 12x18x1 !
19 s21-1-122 HOREEMIZX 1. 5] Bolt M12x1.5x 14 1
13 5211103 A& Front Shock Absorber Sheath 3
14 157QMI-B2-1-123 2242 Bush 42 2
15 | 1STOMI-B2-1-124 50 Bush 50 !
116 S2T-1-116 [ 53 ) FFARET Screw !
17 2T OJM16X1. | O-Ring 162.5 !
1g SIS BT Tension Rod !
19 152M1-2.04 IEIRE4 Timing Chain !

o 2 DL




HEMFE R (2D

i}
Fa” |

F = H# = XX # R T X AR HE| B | 20
Ref NO. Code name Chinese Deseription Oty ¥ $

o0 S2T-I-IIB IS S Chain Guide 1

9]  152QMI-A-1-108 AUk B FEME > 209 Stud bolt M8209 2

99 152QMI-A-1-201 RUIIRFEMS > 201 Stud bolt M8?01 2

g3 S2T-I-113 pry e Gasket !

94 S2T-1-112 SERLE 8> 14 Locating Bush o8x14 2

o5 GBIT 16674 B2 FME X 2! Bolt M6?22 2

og S2T-1-119 I Chain Adjuster !

o7 211120 Yt Gasket !

98  521-1-11911 i SLARAET Screw 1

99 521-1-11912 9. 5%1. 5 O-Ring 9.5*1.5 1

30 GBIT 16674 HEHEME x 50 Bolt M6?0 2

3]  157QMI-B2-1-110 AR Gearcase Breather Pipe !

g9 1STQMI-B2-1-109 R 5 Clamp 11.5 !

33 SEE TiFAA RN R.Crankcase Assembly 1

34 S FERE A R L.Crankcase Assembly 1




TRFAE S (—) Gearcase Assy

F = " = h XX & R - HE | BN | B
Ref NO. Code name Chinese Deseription Qty| ¥ $
1 157QMJ-B2-5-301 A Gearcase cover !
o 157QMJ-B2-5-305 A AT o 2 Gearcase Gasket !
3 522211 TS Locating Bush B
4 GB/T 276 fil7K6302 Bearing 6302 !
5 ISTQMIB25303 fslpkdbiaL Reverse Gear Shaft Assy !
g  1STQMI-B2-5-308 OB, Oil Seal of Output Shaft !
7 BT 3588 YRk ZKRNA4905 Needle Bearing RNA4905 !
g ISTQMI-B2-S304 ki Output Shaft !
g (GBIT8941 U4l 44120 Check Ring 20 !
1o GBT276 176204 Bearing 6204 2
11 157QM-B2-5-313 ESTETONT Input Shaft !
19 157QMJ-B2-5-311 AR Shift Drum Assy !
13 157QMJ-B2-5-325 A bl 0il Seal B
14 157QMI-B2-5-309 734 Shift Fork !
15 ISTQMIB2S310 gk Shift Rail B
16 ISTOMIB2532 ke Hollow Bolt !
17  157QMJ-B2-5-323 14X 22X 1 Washer 14x22> 1
18 1S7QMIB25324 LG Limit Spring !
19 OB/T308 4Ek13/32 Steel Ball !

w4 N




FEHEEEHR (D)

F S H = XX &R g H=E| 2 | B2
Ref NO. Code name Chinese Deseription Qty| ¥ $

o) | 7QMI-B25317 T BEn Oil Seal of Shift Shaft 1
0] 1SQMIB2S3D Bk AL Shift Shaft Assy !
99 |I57QMIB25318 OJF[E10?.5 O-Ring 10?7.5 !
93 | ISTQMI-B2-5:302 s AL Intermediate Gear Shaft !
924 157QMJ-B2-5-319 15X 19X 1 Washer 15x19x !
o5 GBITI66% BZHRMB X 40 Bolt M6?0 10
o | 157QWIB25320 B e R B L Gear Sensor Module !
o7 GBIT 16674 B2 X 12 Bolt M622 !
g GBTSTSS HZHRMG X 22 Bolt M6?2 !
29

30

31

32

33

g4 GBS LIS 52 Check Ring 52 !
g5 GBI i £ P25 Check Ring 25 !
ap | ISTOMIB2S307 P25 X 33X 1 Washer 25%33> !
a7 GBT26 i1 7K6205-2RS Bearing 6205-2RS !
qg  IS2QMIST-1-122 B RMI12X 1.5 1 Bolt M12x1.5x14 !
ag 521107 Pl 12 187 Gasket 12x18x1 !
40 S2QMIS2T-1-103 A Front Shock Absorber %

ETEREA




10 7
11
L |
} :i'l - 4 'f':-_".- Ty
[ P, ] -y | £
5 '.';_ r. - o .._.-____.: 'E‘t';:;r H .-.
ry Sy == f‘ﬁ %
] = | S P
n y .','.' ] = £ |
I Y s
b U 1 ¥ |
N "
'y AL
_ 4 g
12 3 A
F 5 H = B XX &R - A i #H=E| B2 | BN
Ref NO. Code name Chinese Deseription QOty| ¥ $

1
2
3
A GBIT 16674 BEFEME X 41 Bolt M670 8
5 ISTQMIB2-ISOIA i Left Cover !
g 2T 1 A Left Cover Gasket !
7 92T--12 I 8> 14 Locating Bush 08x14 2
8
9 GBJ/T 845 84T ST4.22 Tapping Screw ST4.2? 4
1o S2T-1-502 A G Breather Guide Plate 1
1] BT 4176200~ 2RS Bearing 6200-2RS !
19 S2T-1-508A A1 Cover of Exhaust Opening !

Ny
BT
[@p)
il




C
F = H# = XX &R - A H=E (BN Bif
|Ref NoO. Code name Chinese Deseription Qty |[¥ $
R Ait Right Cover :
g A0 A 2 Right Cover Gasket :
TN i EH19.8 30 5 0il Seal 19.8x30x5 !
g T SN 08X 14 Locating Bush &4 2
g |52T-1-403 & Oil-Filter Screen !
g S2T-1-404 8 Y 5 Oil-Filter Screen Spring !
7 5211405 O HE30.5> 3 O-Ring 30.5? !
g S2T-1-40 W B2 Oil-Filter Screen Nut !
g OBTIe67s BEFRMG X 3. Bolt M6?2 !
1o OBTI6674 UEAEMG X 9! Bolt M6?5 4
|| (GBI I16674 BRM6 X 10 Bolt M6200 !
Lo GBIT 16674 BEFMB X 11 Bolt M6210 2
13 211409 ik 2k Trigger Line Card !
g 211406 LR Oil Level Gauge !
|5 S2T-I-d08 AIE O-Ring 18? !
16 GB/T 16674 MG X 3! Bolt !
17 R 4 i B Right Cover Assy !

Ny
i




SEEREK (Cyl inder Body Assemble)

F 5 H 5 B X &R E = H=E| 2 | B2
Ref NO. Code name Chinese Deseription Qty| ¥ $
1 161QMK-A-2-501 LA Cylinder Block 1
161QMK-A-2-504 Rl Cylinder Block Gasket 1
g 2722l QL ¢ 10X16 Locating Bush ¢10?6 2

AR




SESKEB R

i : -
e . ) | L 1
¥ Ny, = i i
! T } 1 ..:_ ll’-I1 _,n'.#
’ e 52 17 N e ]
L ' ) 1 ‘ oo :
=y 167 & 1
b ol * L4 -
e 14 |
:u d
P
i [ .ﬂ:.lr. W
. . -
. LIRS 1'h| L
-f '\ul'r
-’ .': F
F = H 5 B XX &R E = HE| 2 | B2
Ref NO. Code name Chinese Deseription Qty| ¥ $
| OTQUK-A2Z01 SR Cylinder Head !
o GBIT16674 H2FM6 > 100 Bolt M6?200 2
g 5272211 EhAE 6 10X 16 Locating Bush ¢10?6 4
4 161QVK-A2210 LA Cylinder Head Gasket !
5 s2T2215 MR Pipe Clamp !
g GBTSIS BRETMA > 25 Screw M4?5 !
7 GBTEITLI 2 REM6 Nut M6 2
g 22214 S Bk Intake-Tube Assy !
g GB/T34521 O #26.5> 1.8 O-Ring 26.57.8 !
1o 212213 iR Thermal Baffle !
1] 2T o Base Plate !
19 152QMI-A2-205 ] Inlet Valve !
13 5212203 AT Valve Oil Seal 2
g 522209 o Gasket 2
15  152QMI-A-2-208 ELE Outer Valve Spring 2
16 152QMI-A-2-207 EUICEE Inner Valve Spring 2
17 5212204 BARE T Valve Spring Retainer 2
18 52T-2:206 R Valve Cotter 4
19 5212217 KAETE Spark Plug !
o(  52T1-2:305 1E3hiR4L Stop Plate !
0 52723042 VA Adjusting Nut 2
99 52T-2-3043 P Adjusting Screw 2
93 152QMI-A-2-3041 i Rocker Arm 2

F
N o)




SEKE (2)

1 = ]
| ':'_, -] 14
W ]
L L | L& . - §
- L] _,i'. 1
4 - i I }% L= =S |
L 1 ", 1 - |
Emn 157 A% L
s L 14 1
R !
=
v
] |. -‘".Ir. &
B
PAR: L
‘f '-\..rl"l
i1 o
F 5 “® = XX &R "X AW e | 2 | B0
Ref NO. Code name Chinese Deseription Qty| ¥ $
o  1S2QMIAZ303 TR AL Inlet Rocker Arm Shaft Assy !
o5 152QMI-A-2-40 Y Camshaft Assy !
2% 152QMI-A-2-302 HEA R b Inlet Rocker Arm Shaft 1
o7 152QMI-A-2-202 A Exhaust Valve !
o]  GB/T 6177.1 JERIMS Nut M8 4
99 52117121 P Washer 8 4
30 | 152QMI-A-2-301 e Camshaft Retainer !
] | S2T22017 AR M6?3 Stud Bolt M6?23 2
g9 161QMK-22013 A IEFEMB?2 Stud Bolt M8?2 2
a3 152QMI-A-2304 AR Valve Rocker 2
34 A (Y Camshaft Retainer Assy L
T ULk AR Cylinder Head Assy !
3G GB/T893 FLA4 35 Check Ring !
g7 1SIMLA021T I Timing Sprocket !
38 GB/TS783 BEFEM5 X 12 Bolt M572 2
LS 4N T
v TU




il

e
[
=

N oo e

F S #H s B X # R E - HE ) B8 | B
Ref NO. Code name Chinese Deseription Cty| ¥ $

| D2MEAZION Rk Cylinder Head Cover !

o 152MI-A-2-104 AL Seal Ring of Cylinder Head Cover !

o 52721038 A Cover Slip !

4 152QMI-A2-107 %I Bolt 2

5 5272106 P Pipe Clamp !

g SIS L Breather Pipe Assy !

7 2T2103 ik Pipe Clamp !

g 2102 TR Pipe Joint Assy !

g (GBIT845 1 BURETST4.2 > 8 Tapping Screw ST4.2? 4

1o 12MEA0LOI F ks Rubber Gasket 2

THEE PR Sk i A Cylinder Head Cover Assy !

11 7T




HHEA AN EEAG

4

F S # = b X &R B X AW = | 20 | B
Ref NO. Code name Chinese Deseription Q ty $

1 [157QVI-B2-3-10 e R AL Connecting Rod of Crank-shaft 1

9  S2T-3-116 SR Woodruff Key 1

g 161QMK3-110 e Piston 1

4 SATeS WG IR Clamp Spring 2

5 161QMK-3-113 TR A () Oil Ring

g | I61QMK-3-112 o AOR Piston Ring 1

7 [161QMK3-111 B Piston Ring 2

3 161QMK-3-114 T IEH Piston Pin 1

&

i
\\]
A




TSR (Staring Moto Assembly)

7 &

W™ S
F = H# = X # R T X A M BE| 2 | 2
Ref NO. Code name Chinese Deseription Qty| ¥ $
R T3 AL & Starter Motor Assy !
5 GB/T 16674 IZHEMG > 16 Bolt M6?76 2
g T4 il Gear Shaft !
g ST U e Transition Gear !
5 S2T16 P Woodruff Key !
g ST03201A LT 2 A 1 Overrunning Coupler Assy !
7 5213204 R Needle Bearing !
g 5703202 AR Driven Gear Assy 1
g 5213210 Eon Gasket !
1o 5213209 BB RISM22 > 177 Locknut SM22? (L.) !
1] 5703204 eI Overrunning Coupler !

13 11




E. MK HHRE

ik \
* IIII‘;_- J = | %‘? .l"'-._‘
e .k,ri . 'l‘l"'._
s 8 g n) )
- : ;.'H"‘--. E'% fr""d \
@y, & (O
az =Y % o .rf 3
( ( @ . ]
~ 7 @.@t .
= ~ oy, L ™
a &, 1
= ) O |
. @)
|I'-V.___ff:d-:':':: = & l’%;‘; 4
R g
s K¥ #%
o
: [ T~ F, 1I|
6 ;:‘?_'x- A
L2
r’_.-l:'_,l
'T.' P "-’é'n
F 5 H = P XX &R - A i He B
Ref NO. Code name Chinese Deseription Q ty
N T —fi1 J Tooth Belt !
g S2T510 T S A Driving Pulley Assy !
q 525106 bk Piece 3
4 5215105 fishik s Drag Flange !
5 S2Ts-04 BLREE Right Capstan Assy 6
g STS1031A PR iR Right Capstan Assy !
7 TS0 P Bush !
g SIS0l W A Bt Driving Belt Fan !
9 P 12.5%25%7 Washer 12.5x25x7 !
1o GB/T61772 BREEMIZ % 1.25 H=10 Nut M12?2.25 H=10 1
1] 521520 N B S Follower Pulley Assy 1
95 GBI HE12.3x29x2.5 Washer 12.3x29x2.5 1
o GB/T6177.2 UREEM12 125 H=8 Nut M12?2.25 H=8 1




G AENME . HmSR AN

f-”:fh.jﬂ 12 Y
| 4
F S " = XX & FR R’ X AR = B
Ref NO. Code name Chinese Deseription Q' ty
| GBTI667 AR R FEME > 18 Hexagon Bolt M6?8 4
9  521-10-20 Yk Fan Assy 1
g GBIT6IT72 BREEMI21.25 H=10 Nut M6 M12?7.25 H=10 1
4 GBTOTI FAR12-14HV Flat Gasket 12-14HV 1
5 S2T-0-102 T CHM1140 Rotor Assy (DC 11) 1
g  GB/T 16674 AL TR FEMG > 20 Hexagon Bolt M6?70 2
7 GBITSTS3 INFRIBRRMS > 12 Hexagon Bolt M572 2
g 52130 UIREBREIREY Oil Pump Assy 1
9 GB/T 16674 1B M6 > 25 Bolt M6?5 2
1o S52T-1-306 AR Oil Pump Sprocket Wheel 1
[ GBTelT 12 M6 Nut M6 1
19 521307 RS Oil Pump Chain 1
13 5211308 R if Sprocket Wheel End Cap 1
14 GB/T 16674 IEFEME > 12 Bolt M672 2
15 521-10-101 FETAUE CH1IZ0 Stator Assy (DC 11) 1
16 S2T-10-10 EBHL R CELIR1IZ0) Magnetor Assy (DC 11) 1




F S H = XX &R B XA M HE Bin
Ref NO. Code name Chinese Deseription Q' ty
[ 157QMIT-103 T Fan cover !

o 52771033 W Blanking Cap !
3 52T-7-106 gLk Cable Clamp !
4  GBIT 16674 BZFEME > 25 Bolt M625 3
5 52T-7-1032 A Cooling Duct 1
6 GBIT9436 4 JR T ST4.826-F-H Tapping Screw ST4.8?6-F-H >
7 152QMI-A-7-1012 SR Upper Fan Cover Assy !
g S04 IRk Cable Clamp !
g S2T7-1013 Kt e Rubber Cover !
10 STt a3 Upper Rubber Mat !
1] S2TT-1022 Ry Lower Rubber Mat !
12 152QMI-A-7-102 RS REL A Lower Fan Cover Assy !
|3 2T U Tubing Clamp !

16 71




F S ® s X & R R R HE B
Ref NO. Code name Chinese Deseription Q' ty
1 0201-200GKF o Frame 1
2 02010222 IEE Rear Carrier 1
3 12020008 PR A 2R 26 10%22%6 | Iron Dust Cover M10 of Rocker 7
5 02010220 BT Ac bR Front Lower Rocker Arm(Left) 1
6 02010221 B R A ke Front Lower Rocker Arm(Right) 1
7 02010218 B L Ao b e Front Upper Rocker Arm(Left) 1
] 02010219 BT A b e Front Upper Rocker Arm(Right) 1
9 02010903 JERY R AR ST 28 (4D Bracket of Rear Fender(Left) 1
10 02010904 JTERYYRMR 28 (A7) Bracket of Rear Fender(Right) 1
11 02010894 BUARSTE MR 228 (/E) Bracket of Front Fender(Left) 1
12 02010895 BUARSTEMR 228 (A7) Bracket of Front Fender(Right) 1
13 12020004 PRI 2R M 10 Rubber Dust Cover M10 of 20
14 02010312 Y B A Muftler Bracket 1
81T




3 d

\

R

F S ® s X &R ER R e B
Ref NO. Code name Chinese Deseription Q ty
1 02010232 JEMFFLLE A Rear Axle Bracket Assy 1
2 02010890 A4 Top Roof(Left) 1
3 02010891 s Top Roof(Right) 1
4 02010892 PZET (Z/ATE) Top Roof(Middle) 1
5 02010230 & BRER LA Spare Wheel Carrier 1
6 01050015 3 7 e Muffler 1
7 02010243 B HTRY e R Aluminum Front Fender 1
8 02010321 R A Gasket 4
9 02010310 FE I [ 22 HE AR Battery Fixed Plate 1
10 02010320 W84 b2 44 Bolt 4




=N
=2 )0) e

-3

1 3 4
F S s B X &R R X B W e B
Ref NO. Code name Chinese Deseription Q' ty
1 02030071 yaanbit Redirector 1
9 07010037 = Front Shock 2
3 07010036 JEIE Rear Shock 2
4 05020005 Ak I I Seat Slide Rail 9
5 04990002 TR HA Hand Brake 1
6 02010252 |y Tl s Brake Pedal 1
7 02010244 VT T B 44 Accelerator Pedal 1
8 02010249 B R S R AL.Brake Pedal 1
9 02010250 BRI T B AR AL.Accelerator Pedal 1
10 02030056 J7 A 3 Steering Wheel 1
11 02030064 T 1) A [ 2 Steering Wheel Stationary Shaft 1
12 02010822 T 1) 48 ] 5 <7 4 Steering Wheel Stationary Shaft 1
13 02010311 FH 2% ] 22 AR ZHLAF Fixed plate of the electrical box 1
14 02010269 RIS A8 2 48 Shifter Bracket 1
15 02010331 2R ) A Screened Pipe 1
16 12050003 17 AR5 Circlip 17 1
17 12030021 HhK6903 Bearing 6903 2

19 7T




F S i XX & FR R’ X AW "= B
Ref NO. Code name Chinese Deseription Q ty
1 02040048 Ja M Rear Axle 1
2 02040038 B CFA%530-31D) Chain Plate 1
3 04020009 JE MR 220%58 Rear Brake Disc(220%58) 1
4 M8*30 YAy R LY Hexagon Bolt with Flange (M8%*30) 4
5 M8*1. 25 /‘—\ﬁ Yzéﬁ E @lji mj% Hexagon Locking-Nuts with Flange (M8%*1.25) 14
6 02040009 R s B2 2 Dust Cap for the Bearing Pedestal 2
7 02040051 Sl JRE 20 44 Bearing Pedestal 2
8 12030016 76206 Bearing 6206 2
9 02010240 TGN Jie Magnetic Steel Seat 9
10 M8%25 N L e AL Hexagon Bolt with Flange(M8*25) 4
11 M8*40 7N AV 2L T E AR Hexagon Bolt with Flange (M8%*40) 6
12 10990004 TGN Magnetic Steel 2
13 02040033 JE B RE 20 A Rear Hub Seat 2




F S #t s X &R ER R #He B
Ref NO. Code name Chinese Deseription Q' ty
1 03030231 e & Electric box 1
9 01040012 3yl Air Filter 1
3 06030002 YA 4. 5X8. 5 Oil Pipe 4.5X8.5 15
4 02040049 B (530-52) Chain 530-52 1
5 09020042 Cipatzankil Left Turning Light(F.) 1
6 09020043 BIAT G kT Right Turning Light(F.) 1
7 09010016 KAT Front Light 2
8 09050001 Sl it Feflected Flake 2
9 09030015 AT Tail Light |
11 09020086 Jo s kT Rear Turning Light(L.) 1
12 09020087 JG AT Rear Turning Light(R.) 1
13 01990001 TIRANS S Twice Adding Air Instrument 1
14 03030229 . Chain Guard 1
921 i




10

FF S ® s B X A R R’ X AR e B
Ref NO. Code name Chinese Deseription Q' ty
1 03030226 eI Instrument Board 1
2 08010020 FH 205 28 Main Cable 1
3 10070005 A E RN Gy et B Compound Horn 1
4 10080018 HL ] Lock 1
5 01020041 CM63214k Fia% CM6321 Relay 1
6 01020021 Sk H e Relay 1
7 01020016 Hkpe Igniter 1
8 01020022 = Ignition Coil 1
9 01020017 90377 Rectifier 1
10 10050020 7 R R Odometer 1
11 01020011 IRt Flasher 1
192 10060003 AR FF e Switch of the Fuel Tank 1
13 10040020 R R N e Mileage Inductor 1

22




F S #t s X &R ER R e B

Ref NO. Code name Chinese Deseription Qty| ¥
1 02030053 B () Front Steering Angle(L.) 1
9 02030054 ALY R EaD) Front Steering Angle(R.) 1
3 03030233 PERUSLIEALRL A Shifter Assy 1
4 02040032 T e Front Wheel Hub Seat 2
5 02010233 JEMFFC 2R S48 A end bridge bracket wring A 1
6 02010234 JE M FC 2R 25458 end bridge bracket wring B 1
7 02010746 T 1 ] 2 bR Adjust Dead Pate 1
8 02010329 FRAYG B 2 LA Shifter Dead Plate Assy 1
9 02010819 U RYEOR 3R Control Rod 1
10 02010749 Ry Shift Arm 1
11 02010842 PRRUAT L Shift Lever 1
12 02030055 AT CHERRSL- Turning Lever(with ball) 2
13 06990029 AT (HpiHD Hand Shank 1
14 07020028 L Torsional Spring 1




F S " S X FFR ® X AW ES B
Ref NO. Code name Chinese Deseription Oty| ¥

1 03030468 AVt (A5 Front Fender (L.) 2

2 03030469 HIve () Front Fender (R.) 1

3 03050002 5 AR Rear Decorate Plate 1

4 03050001 Hs ekl Wire Groove 1

5 08020070 FR Hand Brake Cable 1

6 08020069 VT ] 2% Throttle Cable 1

7 03050016 T CHEEE4N D Top Roof 1

8 03990015 2R LA 1 Front Canvas 2

9 03990016 BN S Rear Canvas 2

10 06990005 MRS 28 Rubber Sheath 28 4

11 03990014 o X A Net Cover 1

12 03050015 e Instrument Mask 1

13 08020155 YRS Reverse Gear Wire 2

14 02010256 HEGCRE I EAED) Steel Mesh 1

15 03030471 Jaet CHD Rear Fender (R.) 1

16 03030470 Jaleti (22 Rear Fender (L.) 1

17 03050017 FIE3 Front Decorate Plate 1

24 01




\o
..
&

F S # s X & R ® X AR e B

Ref NO. Code name Chinese Deseription Q' ty
1 12020002-XP R 2 4 Dust Cover 48 4
9 06020082 A §6*20*3 Rubber Gasket 13
3 190016 Sl Cycle Valve 4
4 02010253 J7 RN Press Board 2
5 10010002 I\ Horn Switch 1
6 10010007 A5 T Dimmer Switch 1
7 10010005 LT TR ok Switch of Turning Light 1
8 10010006 ST d Button of the Warning Light 1
9 10010021 KAT FF% Switch of Head Light 1
10 07020007 BT Y B brake spring 2
11 0060201-XP BB /R 648 (ABS) Dust Cover 48 (ABS) 4
192 02040112 F150 3 5h%E 4 F150 Drive Sprocket 1
13 02010828 F150 - shBE5e 40 Locking Plate 1
14 02010745 sy 2 [ W Dead Plate 1
15 06020092 221 7 Cover 22 2
16 02010821 FREEE Adapter Sleeve 2
17 02030065 J3 1) 5L : 538mm Gimbal (538mm) 1

Paraxi




FF S ® s B X & R R’ X AR e B
Ref NO. Code name Chinese Deseription Q' ty
1 06990001 SR Second Filter 1
2 06020013 Jh4HZEHER (G RIAS) Fuel Tank Crash Pad 4
3 12990004 ) e 2 e Thread Clip 4
4 12010007 A 8. 5 Tubing Clamp 8.5 4
5 09060011 = Rearview Mirror 1
6 12010010 A Clip 2
7 05030011 YA CHs AR RREE . 75 Fuel Tank 1
3 10990005 HJ (12N9-BS) Battery 1
9 06010008 B HH22%10-10 Tyre 22*10-10 2
10 06010007 EHE21%7-10 Tyre 21*7-10 2
11 02040030-XP FR#:10%8. 0 Alloy Rim 10*8.0 2
12 02040028-XP FRES10%5. 5 Alloy Rim 10*5.5 2
13 02040029-XP £ P&l 10%5. 5 Iron Rim 10*5.5 2
14 02040031-XP EM s 10%8. 0 Iron Rim 10%*8.0 2

ﬁuﬂk

26 T




F S i XX # FR R’ X AR EbS B
Ref NO. Code name Chinese Deseription Q' ty

1 04010019 | e Disc Brake Assy 1

2 FIZEHEFT Brake Push Rod 2

3 AT 3] o8 e Push Rod Fixed Seat 1

4 05010017 AR A Seat (R.) 1

5 05010016 Ap A Seat (L.) 1

6 04020008 BTS2 168mm Front Brake Disc 2

7 05020002 24l OLEAT) Safety Belt 2

Paraxi




F S " = o3 # R ®" X AW = B
Ref NO. Code name Chinese Deseription Q' ty

A B 4= T H Tools 1

1 16010005 T F12-14 Open Spanner(12-14) 1

2 16010004 O F-8-10 Open Spanner(8-10) 1

3 16010006 XL HE 22 T] Dual-Purpose Screwdriver 1

4 16010007 K AC FEETES=16 Spark Plug Box Spanner(S=16) 1

5 16010002 W 7S AP TF-6mm Socket Head Screw Wrench(6mm) |

6 16010001 W 7S AT 5mm Socket Head Screw Wrench(Smm) |

Paraxi

28 1T




029 T



